
1 
 

 

 

 

 

 

Report to the  

International Joint Commission  

on the Red River Basin Commission’s 

 Wastewater Treatment Plant Optimization Project 

 

15 March 2023 

 

 



2 
 

Executive Summary 

The governments of Canada and the USA have approved the International Joint Commission 
recommendations for objectives and targets for nitrogen and phosphorus at the Red River international 
boundary to help address eutrophication concerns in the Red River and Lake Winnipeg.  These targets 
and objectives are voluntary, and as such, every opportunity must be sought out to gain both large and 
small reductions in nutrient loading to the Red River.   

The primary findings of this project are threefold, as follows: 
[...]
 
 
 
 
 
 
 
 
 
 
 
 
 
 

and ammonia. 
 

For over 12 years the Myrtle Beach 
plant has not had a discharge TSS over 15 
mg/l from their sand filters as can be seen 
in the chart below. 

 
 

 
 

 

 

 

 

 

 

 

  

 

 
30 

25 

TSS Mg/l 

 

20 

15 

10 

 

Eight Year Average Effluent TSS = 7.886 mg/l 
 

Ju
l-0

4 
Ju

l-0
4 

O
ct

-0
4 

Ja
n-

05
 

O
ct

-0
4 

Ja
n-

05
 

Ju
l-0

5 

O
ct

-0
5 

Ap
r-

05
 

Ja
n-

06
 

Ju
l-0

5 
Ap

r-
06

 

Ju
l-0

6 
O

ct
-0

5 

Ja
n-

06
 

Ja
n-

07
 

Ap
r-

07
 

Ap
r-

06
 

O
ct

-0
7 

Ju
l-0

6 
Ja

n-
08

 

Ap
r-

08
 

O
ct

-0
6 

Ju
l-0

8 
Ja

n-
07

 

Ap
r-

07
 

O
ct

-0
8 

Ja
n-

09
 

Ju
l-0

7 
Ju

l-0
9 

O
ct

-0
9 

O
ct

-0
7 

Ja
n-

10
 

Ja
n-

08
 

Ap
r-

10
 

Ju
l-1

0 
Ap

r-
08

 

Ju
l-0

8 
Ja

n-
11

 

Ap
r-

11
 

O
ct

-0
8 

O
ct

-1
1 

Ja
n-

12
 

Ja
n-

09
 

Ap
r-

09
 

Ju
l-0

9 
Ju

l-1
2 

O
ct

-0
9 

Ja
n-

10
 

Ap
r-

10
 

Ju
l-1

0 

O
ct

-1
0 

Ja
n-

11
 

Ap
r-

11
 

Ju
l-1

1 

O
ct

-1
1 

Ja
n-

12
 

Ap
r-

12
 

Ju
l-1

2 



 

B- 26  

 
 

Sand filters of all types have proven themselves effective at polishing wastewater pond system effluents 
to very low levels of BOD and TSS. Serious consideration should be given by TESI to polishing their 
lagoon effluents using some sort of sand filtration. This alternative is cheaper than replacing the pond 
systems with packaged treatment plants. 

 

Steve Harris  
President 
H&S Environmental, LLC 
 

 

 

 

 



 

B- 27  

  Sludge Blanket Mixing in Wastewater Stabilization Pond Systems 
  Steve Harris, President and Owner of H & S Environmental, LLC 

 

A facultative or partially mixed lagoon treatment cell is like having three wastewater reactors stacked one on 
top of the other. These reactors influence each other by generating waste products unique to the microbial 
community that lives within each of them. In facultative or partially mixed treatment cells, there is an aerobic 
reactor at the top, an anoxic selector in the middle, and an anaerobic digester at the bottom depending on 
treatment cell depth, oxygen currents, loading, mixing, and other factors. 

 
The focus of this brief discussion is on the value of mixing the sludge blanket at the bottom part of the 
treatment cell; the anaerobic / anoxic portion. 

 
Mass Removal by Digestion 

 

In its simplist terms, anaerobic digestion is the breakdown of sludge into methane, carbon dioxide, and water 
by anaerobic microorganisms. Aerobic digestion is the breakdown of sludge into carbon dioxide and water 
by aerobic microbes. Both of these are multi-step processes used to reduce the volume of wastewater 
sludge. A digester (or sludge blanket in a pond system) is composed of countless trillions of microbes 
consuming organic and inorganic materials and then generating waste products that MUST get to other 
microbes to complete the stabilization process. If these waste products cannot get to the other microbes, 
toxicity builds and the process stops. 

 
Because acids are formed before methane is produced in anaerobic systems, these acids MUST get to the 
methanogens responsible for methane production for mass to be reduced. Mixing is one of the key elements 
in the process of anaerobic digestion. In aerobic digestion, nitric acid, ammonia, and nitrates are produced 
that MUST be converted by microbes to safer less toxic by-products. 

 
The importance of good mixing in anaerobic and aerobic digesters cannot be overstated. Mixing provides: 

 
 The uniform availability of food for microbes 
 The dispersion of waste products to avoid self-limitation (toxicity) 
 pH balance due to acid formation 
 A closely maintained association between living/active biomass and incoming food 
 Enhanced biological reaction rates 
 Improved VSS reduction efficiency 
 Increased gas production 
 Decreased sludge blanket mass 

 
When sludge solids are converted into a gas and water (CO2, CH4, H2O) there is a “mass transfer”. Mass that 
was once solid, is now mass in the form of gas and liquid (water). 

 
Looking at the chemical composition of wastewater pond sludge (dead and living bacteria, algae, raw organic 
matter, duckweed, plant material and other organic material) we see that a large portion of sludge can be 
converted into “something else”: 



 

B- 28  

 

 
 
 
 

Image Adapted from: WEF, (1994) Wastewater Biology: The Life Processes, A Special Publication. Prepared by the Task Force on Wastewater Biology: The 
Life Process. Water Environment, Federation, Alexandria, VA ISBN 1-881369-93-5 



 

B- 29  

Because sludge is potentially gas, water, and nutrients, mixing becomes a key element in sludge’s conversion 
to other products. This explains the emphasis that is placed on mixing in aerobic and anaerobic digesters. 

 
Compared to digesters, sludge at the bottom 

of a lagoon does not mix well. 

 
When sludge judged, large amounts of gas are typically 
released from the sludge blanket that has been 
disturbed. In theory, this gas is composed of 70% 
methane and 30% carbon dioxide. Because lagoon 
sludge blankets do not mix well, the waste by-products 
from one microbe are not efficiently delivered to the 
next microbe who can use them, consume them, and 
convert them…Nature’s Self-Purification process is 
diminished. This is similar in principle to why a 
maximum of 12% by volume of alcohol is all that can 
be produced by a standard batch of yeast and 
sugar…the yeast self-limits…dies in its own waste 
products. Toxicity accumulation in a sludge blanket 
limits mass reduction in a similar manner. 

 
Mixing can also reduce the impact of toxic material (i.e. 

ammonia) accumulation by diluting it in the pond volume below levels that would inhibit methane formation. 
Toxicity is also reduced by delivering toxic materials to microbes that can consume them, H2S (Hydrogen 
Sulfide) as an example. Essentially, mixing adds capacity to a treatment cell. It uses the existing capacity 
more efficiently. 

 
 

In the 1983 ASCE Nationwide Survey of Anaerobic Digesters, active mixing was found to be the most 
significant factor in reducing volatile solids. In this survey, 13 WWTPs reported “inadequate” mixing but 
still reported >50% VSS Reduction. 

 
In the 2005/06 Carollo Survey on Digesters, VSS reduction varied between 44% - 68% whereas the most 
common range of reduction was between 50% - 55%. 

 
“The mixing characteristics of a reactor, and the manner in which wastewater is introduced into the reactor, 
exert a considerable influence on the efficiency of treatment. Many important parameters are influenced by 
these hydraulic flow characteristics including BOD removal, settling characteristics…and pathogen removal in 
waste stabilization ponds” 

-Biological Wastewater Treatment Systems: Theory and Operation, N.J. Horan 



 

B- 30  

One of the keys to effective anaerobic or aerobic digestion is mixing. On the average, 
suspended sediments (mixed sediments) consume as much as 4.96 mg O2/day which is 900 
times more than unmixed sediments. As sediments are mixed, respiration rates can increase 
by 300 times. 

 
In anaerobic systems, the acids formed by acidogenic bacteria and other essential nutrients 
must find their way to the methane producing bacteria. The more efficiently this happens, the 
faster and more complete the solids are stabilized…mass reduced. In aerobic systems, mixing 
is equally important to improve efficiency. This is why there is a mixing phase in the air-off 
cycle of aerobic digester operation. During the air-off phase, mixing delivers the nitrates to 
the denitrifying biomass and the nitrates are consumed. 

 
 

In short, the two basic reasons for mixing aerobic and anaerobic biomass are to: 
 

1. Maintain the viability of the biomass by: 
a. improving the consistency of food delivery to the biomass 
b. by-product toxicity removal 

2. Minimize the mass and volume of lagoon sludge blankets 
 

Anaerobic and aerobic digestion is highly dependent upon effective sludge mixing. Without 
assistance, lagoon sludge blankets mix poorly, and solids accumulate. With mixing, lagoon 
sludge blankets are reduced. 

 
WARNING!! BE CAREFUL NOT TO OVER MIX!! Mix a small portion of the lagoon’s 
sludge blanket at any given time as nutrients will be released, dissolved oxygen will plummet, 
and the potential for permit violations increase. 

 

Steve Harris is the President and Owner of H&S Environmental in Mesa, AZ. Since his beginning in 
February 1993, Steve has worked with wastewater operators across the United States and in various 
parts of the world to identify and troubleshoot wastewater lagoon problems, optimize lagoon 
performance, and assist wastewater lagoon systems in removing sludge. Steve was the featured 
wastewater presenter at MRWA’s 2018 Bootheel Expo and 2018 Fall Operations & Maintenance 
Symposium. 

 
To contact Steve Harris by email: 

lagoonops@gmail.com. 



 

C - 1 
 

Appendix C: Mechanical Plant Site Visit Reports 

 

Fergus Falls MN 

The following participated in our discussion: 

Matt Lemke (Fergus Falls) 

Stephan Nelson (Fergus Falls) 

Randy Thorson (MPCA) 

Grant Weaver (Grant Tech) 

 

Design flow: 2.8 MGD 

Typical actual flow: 1.5 MGD 

 

Influent BOD: 150-170 mg/L 

Influent Phosphorus (in-house testing): 3-5 mg/L 

 

Effluent total-Phosphorus: 0.3 mg/L 

Effluent Ammonia: 1-1.5 mg/L 

Effluent total-Nitrogen: 12-16 mg/L 

Effluent Nitrite+Nitrate: approximately 10 mg/L 

 

Total-Phosphorus effluent limit: 1.0 mg/L 

Ammonia effluent limit: I failed to write this down 

Total-Nitrogen limit: no limit currently but potentially 10 mg/L in future permits 

 

Treatment consists of two primary clarifiers followed by two parallel three-pass aeration basins. 

The first pass of each aeration basin receives primary effluent and return sludge; this zone is mixed but 
not aerated. 

The second two passes are aerated. 

Prior to disinfection, flow passes through two secondary clarifiers. 



 

C - 2 
 

 

Phosphorus removal 

Fergus Falls effectively, consistently removes phosphorus to less than 0.5 mg/L. 

The pre-anoxic zone may be assisting with biological phosphorus removal, but I suspect the majority of 
the phosphorus removal is chemical. 

Here’s why I believe this. 

Stormwater and decant water from the city’s water treatment plant sludge lagoons is sent to the 
wastewater treatment plant for treatment. 

This water likely contains chemicals (alum) which assist in inorganic phosphorus removal.  

Plus. 

Alum is added to the clarifier inlet during winter months to assist with settling and minimize the freezing 
of floating debris in the secondary clarifiers. 

Alum is also added for several weeks during spring and fall when the sludge holding tank is decanted. 

Alum interacts with soluble phosphorus to create a TSS containing phosphorus that is removed with 
waste activated sludge.  

The current operational strategy provides effective phosphorus removal; unless and until Fergus Falls 
wishes to eliminate alum addition, there isn’t much room for improvement. 

My recommendation, therefore, is to keep doing what you are doing! 

As an intellectual exercise, staff are encouraged to monitor the orthophosphate concentration through 
the plant to identify where phosphorus is removed. 

If an appreciable amount of biological phosphorus removal is occurring, the PAOs (phosphate 
accumulating organisms) that live in and with the mixed liquor need to (a) feed on volatile fatty acids in 
septic conditions and (b) multiply in aerobic conditions. 

As PAOs are energized, they temporarily release orthophosphate into solution. 

All of which means … 

A good way of sleuthing out how much biological phosphorus removal is occurring is to measure the 
orthophosphate concentration of the primary effluent / return sludge blend and compare that 
concentration to the orthophosphate concentration in the mixed liquor leaving the pre-anoxic zone. 

A “just right” ratio is three times as much orthophosphate leaving the anoxic zone as entering it; yes, 
more phosphorus in solution. 

I suspect you’ll find that there is little change, that the orthophosphate concentrations entering and 
exiting the pre-anoxic zone are nearly the same. 

Which, if true, means there is little biological phosphorus removal happening. 



 

C - 3 
 

 

Nitrogen removal 

I suspect the pre-anoxic zones are helping with nitrogen removal by removing nitrate from the return 
sludge. 

(Nitrate, you recall, is created as ammonia is removed.) 

This suspicion can be confirmed (or refuted) by measuring the nitrate concentration in the primary 
effluent / return sludge blend and comparing the concentration to that of the mixed liquor leaving the 
pre-anoxic zone. 

If my theory is correct, you’ll find a higher concentration of nitrate coming into the anoxic zone than 
leaving. 

After gaining an understanding of what, if anything, the pre-anoxic zone is doing for nitrate removal, 
two practical opportunities for enhancing nitrate removal sufficiently to lower effluent total-nitrogen to 
below the 10 mg/L target that may be forthcoming are worth consideration. 

1. Boost nitrate removal performance in the pre-anoxic zone. 

2. Cycle aeration equipment on and off to provide alternating high dissolved oxygen (DO) conditions 
for ammonia-nitrogen conversion to nitrate-nitrogen and low DO conditions for nitrate-nitrogen 
conversion to nitrogen gas. 

Both are discussed below. 

Optimizing pre-anoxic nitrate removal 

To boost nitrate removal in the pre-anoxic zone, I recommend taking one of two primary clarifiers off-
line so that the bacteria that remove nitrate have more food. 

That is, more BOD (biochemical oxygen demand) flowing into the anoxic zone. 

And. 

Shut off mixers in the anoxic zones for extended periods of time so that sludge settles and creates a 
greater oxygen demand in the sludge blanket thereby enhancing anoxic conditions. 

My suggestion: begin by operating with two of four mixers off for one day (#1 & #3) and the other two 
mixers (#2 & #4) off the following day. 

Watch for drops in mixed liquor concentration … if this occurs, then more mixing is required. 

And. 

Don’t allow any one area of the tank go without mixing for at least 15 minutes every few days as the 
settled sludge may begin to decay and release too many nutrients (ammonia and phosphorus) into 
solution. 

The efforts described above should improve nitrate removal but likely not enough to bring effluent 
total-nitrogen concentration consistently below 10 mg/L. 



 

C - 4 
 

The second step, optimizing nitrate removal in aeration basins, will likely prove necessary to fully 
optimize nitrogen removal.  

Optimizing nitrate removal in aeration basins 

Keep the second and third passes in each of the two trains with enough DO for long enough time to 
remove most of the ammonia while cycling air off long enough to remove more of the nitrate-nitrogen 
that is produced as ammonia-nitrate is removed. 

Start conservatively by ensuring that there is always enough air-on time of high enough DO to remove 
ammonia sufficiently to maintain permit compliance. 

Turn the air off for one hour in the morning and one hour in the afternoon. 

This shouldn’t make any difference in effluent quality, you shouldn’t see any difference in treatment: 
nothing gets worse, nothing gets better. 

After a week, extend the air-off cycles to two hours duration. 

With two consecutive hours of off time, the nitrate-nitrogen concentration should begin to drop. 

Daily measure effluent ammonia to ensure that the air isn’t off for too long. 

Daily measure effluent nitrate to monitor how effective the air-off cycles are working. 

Continue making adjustments by (a) shortening the air-on cycles and/or (b) extending the air-off cycles. 

Check in with me periodically by phone (860.777.5256) or email as I’m forever available to discuss air 
cycle settings with you. 

MPCA  

I’m glad Randy Thorson was present for the visit as I don’t want you to cross wires with MPCA. 

By copy of this email, I’m asking Randy to have someone from MPCA advise you on how they’d like you 
to proceed with my recommendations (if at all) as there may be some paperwork involved. 

  



 

C - 5 
 

Grand Forks ND 

The following participated in our discussion: 

Tod Matelski (Grand Forks) 

Grant Weaver (Grant Tech) 

 

Design flow: 15 MGD 

Actual flow: 7.5-8.5 MGD average, 10-12 MGD wet weather 

 

Effluent total-Phosphorus: 6.0 mg/L 

Effluent Ammonia: 0.5-2.0 mg/L 

Effluent total-Nitrogen: 22-25 mg/L 

Effluent Nitrite+Nitrate: approximately 20 mg/L 

 

Currently there are no effluent limits for total-Phosphorus or total-Nitrogen 

I failed to write down what the ammonia limits are 

Effluent pH must be maintained at 7.0 or higher  

 

Treatment consists of four aeration reactors (three of which are currently in use as there is more 
capacity than presently needed). 

Each of the aeration reactors is 40-feet deep with a 3.5-million-gallon capacity. 

Clarification is performed using a series of micro-bubble flotation (MBF) clarifiers preceded by 
flocculation chambers. 

Followed by disinfection. 

Waste sludge is discharged to the lagoon. 

The lagoon and the mechanical plant discharge separately to the Red River. 

The aeration reactors are operated in series. 

Existing piping installation doesn’t allow for operating basins in parallel. 

Exiting piping installation requires that a minimum of two basins in service at any one time. 

As currently configured …  



 

C - 6 
 

Screened influent is pumped into Aeration Basin #1. 

Air in #1 is cycled on for 4 hours and cycled off for 2 hours. 

From Aeration Basin #1, flow enters Aeration Basin #2. 

Air in #2 is cycled on for 4 hours and cycled off for 2 hours. 

From Aeration Basin #2, flow enters Aeration Basin #5 (note: the basins are numbered 1,2,5,6 with #3 
and #4 being future). 

Air in #5 is cycled on for 4 hours and cycled off for 2 hours. 

The city is considering changes to the piping which will allow the internal recycling of flow from Aeration 
Basins #5 & #6 back to Aeration Basin #1 for improved nitrogen removal. 

The city is also discussing options for accommodating additional industrial (food processing) waste 
flows. 

Big picture take-aways 

As modifications to the plant are being evaluated, it would be desirable to build in the flexibility for 
operating the aeration basins in parallel. 

And, perhaps, look into retrofitting the four basins to work as sequencing batch reactors (SBRs), a 
proven technology that would provide Grand Forks with effective year-around total-nitrogen removal. 

Can’t state the following to be fact, but I suspect that Grand Forks’ MBF clarifiers are the only ones I’ve 
seen during my visits to nearly 200 municipal mechanical wastewater treatment plants because other 
forms of clarification utilize far less electricity and chemicals. 

I have seen DAF (dissolved air flotation) used in industrial applications and have operated such a facility 
myself. 

Given that SBRs are typically designed with a hydraulic retention time of 24+/- hours, Grand Forks can 
convert the existing aeration basins to SBRs with little to no loss of capacity. 

And. 

If the aeration basins were converted to four parallel SBRs, perhaps the flocculator and/or MBF tanks 
could affordably be repurposed as side stream fermenters for biological phosphorus removal. 

Phosphorus removal 

As-is, I couldn’t identify any low-cost options for phosphorus removal. 

My favored strategy is that discussed above; that is, convert the aeration basins to SBRs and repurpose 
some of the no-longer needed fermentation and/or MBF tanks into side stream fermenters. 

If this is of interest, I’d enjoy expanding the concept in future emails. 

Another strategy is to install dividing walls in the existing aeration tanks to create anaerobic zones to 
serve as mainstream fermenters more or less in accordance with a design strategy that Grand Forks’ 
engineers have discussed.  



 

C - 7 
 

A consideration: aeration tank pH needs to be kept at 6.8 or higher for biological phosphorus removal. 

Nitrogen removal 

Given that aeration is currently cycled on and off in all of the in-service aeration basins, it’s somewhat 
surprising that the effluent total-nitrogen values are as high as they are. 

Tod and I discussed sampling protocols that should provide a better understanding of nitrogen removal 
and help identify options for improving nitrogen removal.  

My suggestion: on three, ideally five, separate occasions, collect grab samples of wastewater going into 
and out of each in-service aeration basin. 

Filter and test for ammonia, nitrate, and soluble BOD. 

And. 

Separately on three, ideally five, occasions … concurrent with the sample collection or different times 
altogether, it doesn’t much matter … measure the DO at the end of an air-on cycle and at the end of an 
air-off cycle in each of the in-service aeration basins. 

Even better, ORP if you have the capability. 

Compile the data, review & discuss … I’d enjoy receiving a copy and being a part of the discussion if 
you’d like. 

I suspect you’ll find the following. 

Actual data will be most informative. 

I suspect you’ll find the BOD leaving the first aeration basin to be too low to support denitrification 
(nitrate conversion to nitrogen gas) in any of the downstream aeration basins. 

Meaning … that as ammonia is removed in the second and third aeration basins during the air-on cycles 
and converted to nitrate, there isn’t enough BOD to push the nitrate to nitrogen gas during the air-off 
cycles. 

Whereas the first aeration basin is likely operating differently. 

In the first aeration basin, much of the nitrate that is produced as ammonia is removed is – I suspect – 
being converted to nitrogen gas during the air-off cycles because of the constant input of influent BOD.  

Should my suspicions be true, the best fix is to operate the aeration basins in parallel more or less as 
they are now otherwise being operated. 

Such an arrangement should have no impact on ammonia removal while boosting nitrate removal. 

And, if it works out that way, eliminate the need for any internal recycling or baffling of aeration basins 
to create anoxic zones. 

Another consideration: pH needs to be kept at 6.5 or higher for ammonia removal. 

  



 

C - 8 
 

 

Gonvick MN 

The following participated in our discussion: 

Dan Johnson (Gonvick) 

Randy Thorson (MPCA) 

Grant Weaver (Grant Tech) 

 

Treatment consists of a Walker Process package plant with two aeration zones, a central clarifier, and an 
aerated digester. 

Plant flow averages approximately 30,000 gallons per day. 

 

The attention paid to the treatment plant’s performance during your every morning visits is evident. 

The facility is well maintained and well operated. 

 

At 6-7 mg/L, the aeration basin dissolved oxygen (DO) concentration is much higher than need be. 

To reduce electrical expenses, I suggest reducing the blower speed by 2% a week until the DO reaches 
2.0 mg/L or the ammonia concentration climbs to over 1.0 mg/L. 

 

Another money savings recommendation is to cut back on the bacterial supplement. 

I suggest adding the product on Monday, Wednesday and Friday only. 

And. 

If you don’t see any adverse impacts after a month, my suggestion is to add a quarter-pound package of 
T197 Mega Bugs Plus twice per week. 

Doing so will save almost $10.00 per week.  

 

I’d like to see Gonvick put the money saved on electricity and bacterial supplements into testing 
equipment. 

That is, I recommend you buy equipment so you can daily (M-F) measure effluent ammonia and nitrate 
in-house with either (a) test strips or (b) a Hach DR 900 as recommended by Rural Water. 

And use the data to adjust aeration to optimize treatment as discussed below. 